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s=aranas. FCC RF Test Report Report No. : FR2D1901A

Appendix B. AC Conducted Emission Test Results

: ] ] Temperature : 20~23°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |41~46%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-01-10
100 Level {(dBuV)
90
80
70
60 | FCC 15C_QP
50 2 FCC 15C_AVG
| 12
Fy
40 B 10
30 T
H
20
10
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C_QP LISN 20220811 L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dBb dBuV dBuV dBb dBb
1 0.15 31.43 -24.48 55.91 10.40 10.20 10.83 Average
2 0.15 49.03 -16.88 €5.91 28.00 10.20 10.83 QP
3 0.18 25.67 -28.70 54.37 5.10 10.20 10.37 Average
4 0.18 41.57 -22.80 €4.37 21.00 10.20 10.37 QP
5 0.24 24.60 -27.40 52.00 3.91 10.18 10.51 Average
€ 0.24 36.00 —-26.00 €2.00 15.31 10.18 10.51 QP
7 0.51 26.62 -19.38 46.00 4.70 10.12 11.80 Average
8 0.51 38.32 -17.68 56.00 16.40 10.12 11.80 QP
9 1.04 25.86 —-20.14 46.00 5.51 10.12 10.23 Average
10 1.04 36.46 -19.54 56.00 16.11 10.12 10.23 QP
11 * 13.13 38.40 -11.60 50.00 18.30 9.77 10.33 Average
12 13.13 45.00 -15.00 €0.00 24.90 9.77 10.33 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR2D1901A

. ) ) Temperature : 20~23°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |41~46%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-01-10
Jo0level (Buv)
90
80
70
60 | FCC 15C_QP
50 W FCC 15C_AVG
12
40
30 ]
:
20
10
0
0.15 0.5 2 5 10 20 30
Frequency {(MHz)
Site : COO0l1-5Z
Condition: FCC 15C QP LTSN 20220811 N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.16 20.76 —-24.89 55.65 9.70 10.31 10.75 Average
2 0.16 48.66 -16.99 65.65 27.60 10.31 10.75 gp
3 0.17 25.02 -29.79 54.81 4.20 10.31 10.51 Average
4 0.17 43.42 -21.39 €4.81 22.60 10.31 10.51 gF
5 0.21 21.63 -31.51 53.14 1.10 10.27 10.26 Average
€ 0.21 38.33 -24.81 63.14 17.80 10.27 10.26 gp
7 0.54 29.26 -16.74 46.00 7.40 10.21 11.65 Average
3 0.54 40.66 -15.34 56.00 18.80 10.21 11.65 QF
9 0.99 25.66 -20.34 46.00 5.20 10.21 10.25 Average
10 0.99 35.86 -20.14 56.00 15.40 10.21 10.25 QP
11 * 12.92 38.44 -11.56 50.00 18.21 9.91 10.32 Average
12 12.92 45.24 -14.76 €0.00 25.01 9.91 10.32 gp
Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (ShenZhen)

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID: 2AF5PG11
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saranis. FCC RF Test Report

Report No. : FR2D1901A

Appendix C. Radiated Spurious Emission

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m )| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
2372.475 60.97 |[-13.03 74 28.37 | 27.83 4.77 0 112 | 132 | P | H
2385.6 49.9 -4.1 54 18.11 26.98 4.81 0 112 | 132 | A | H
* 2412 114.62 - - 82.04 | 27.77 4.81 0 112 | 132 | P | H
802.11b
* 2412 112.44 - - 79.86 | 27.77 4.81 0 112 | 132 | A | H
CH 01
2385.285 62.31 |-11.69 74 29.67 | 27.83 481 0 246 | 331 | P | V
2412MHz
2385.495 50.81 -3.19 54 19.04 | 26.96 4.81 0 246 | 331 | A | V
* 2412 117.5 - - 84.92 | 27.77 481 0 246 | 331 | P | V
* 2412 114.71 - - 82.13 | 27.77 4.81 0 246 | 331 | A | V
* 2462 114.83 - - 82.28 | 27.69 4.86 0 112 | 130 | P | H
* 2462 112.77 - - 80.22 | 27.69 4.86 0 112 | 130 | A | H
2486.2 60.8 -13.2 74 28.22 | 27.66 4.92 0 112 | 130 | P | H
802.11b
2483.96 49.02 -4.98 54 17.02 | 27.08 4.92 0 112 | 130 | A | H
CH11
* 2462 117.71 - - 85.16 | 27.69 4.86 0 145 | 322 | P | V
2462MHz
* 2462 114.87 - - 82.32 | 27.69 4.86 0 145 | 322 | A | V
2486 6291 |-11.09 74 30.33 | 27.66 4.92 0 145 | 322 | P | V
2483.56 51.46 -2.54 54 19.46 | 27.08 4.92 0 145 | 322 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
Sporton International Inc. (ShenzZhen) Page Number : Clof C22
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saranis. FCC RF Test Report

Report No. : FR2D1901A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
3618 4951 |-24.49 74 62.34 | 34.85 6.19 | 53.87 - - P H
802.11b
4824 4555 |-28.45 74 56.04 | 34.67 7.75 | 52.91 - - P H
CHO1
3618 48.32 |-25.68 74 61.15 | 34.85 6.19 | 53.87 - - P |V
2412MHz
4824 44.37 |-29.63 74 54.86 | 34.67 7.75 | 52.91 - - P |V
3655 49.44 |-24.56 74 62.36 | 34.84 6.18 | 53.94 - - P H
4874 48.47 |-25.53 74 58.9 34.65 7.76 | 52.84 - - P H
802.11b
7311 46.14 |-27.86 74 54.9 36.41 8.95 | 54.12 - - P H
CH 06
3655 46.86 |-27.14 74 59.78 | 34.84 6.18 | 53.94 - - P |V
2437MHz
4874 4791 |-26.09 74 58.34 | 34.65 7.76 | 52.84 - - P |V
7311 4551 |-28.49 74 5427 | 36.41 8.95 | 54.12 - - P |V
4924 44,62 |-29.38 74 54.97 | 34.63 7.8 52.78 - - P H
802.11b
7386 46.59 |-27.41 74 54.97 | 36.49 9.2 54.07 - - P H
CH 11
4924 44,46 |-29.54 74 54.81 | 34.63 7.8 52.78 - - P |V
2462MHz
7386 45.27 |-28.73 74 53.65 | 36.49 9.2 54.07 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number . C2 of C22
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saranis. FCC RF Test Report

Report No. : FR2D1901A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
2388.96 59.99 |-14.01 74 27.38 27.8 4.81 0 293 | 134 | P | H
2388.33 50.99 | -3.01 54 19.2 26.98 | 4.81 0 293 | 134 | A | H
* 2412 109.02 - - 76.44 | 27.77 | 4.81 0 293 | 134 | P | H
s02-419 * 2412 102.44 - - 69.86 | 27.77 | 4.81 0 293 | 134 | A | H
2::12'31'_12 2389.17 62.74 |-11.26 74 30.13 27.8 4.81 0 325 | 338 | P | V
2389.065 53.17 | -0.83 54 2138 | 26.98 | 4.81 0 325 | 338 | A | V
* 2412 112.11 - - 79.53 27.77 4.81 0 325 | 338 P \%
* 2412 105.63 - - 73.05 | 27.77 | 481 0 325 | 338 | A | V
2388.54 68.34 | -5.66 74 35.73 27.8 4.81 0 294 | 128 | P | H
2388.855 53.01 | -0.99 54 20.4 27.8 4.81 0 294 | 128 | A | H
* 2417 112.31 - - 79.73 | 27.77 | 4.81 0 294 | 128 | P | H
80211 * 2417 106.24 - - 73.66 27.77 481 0 294 | 128 | A H
2;1:;2'_'2 2388.435 64.46 | -9.54 74 31.85 27.8 4.81 0 317 | 320 | P | V
2388.54 53.59 | -0.41 54 20.98 27.8 4.81 0 317 | 320 | A | V
* 2417 112.26 - - 79.68 | 27.77 | 4.81 0 317 | 320 | P | V
* 2417 106.29 - - 73.71 | 27.77 | 481 0 317 | 320 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
Sporton International Inc. (ShenzZhen) Page Number : C3 of C22
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Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
2388.12 62.21 |-11.79 74 29.6 27.8 481 0 377 | 128 | P H
2388.12 51.85 -2.15 54 19.24 27.8 4.81 0 377 | 128 | A | H
* 2422 112.6 - - 80.05 27.74 4.81 0 377 | 128 | P H
802.11
J * 2422 106.72 - - 74.17 27.74 4.81 0 377 | 128 | A | H
CHO03
2389.485 65.39 -8.61 74 32.78 27.8 4.81 0 100 | 313 | P | V
2422MHz
2389.17 53.83 -0.17 54 21.22 27.8 481 0 100 | 313 | A | V
* 2422 113.84 - - 81.29 27.74 4.81 0 100 | 313 | P | V
* 2422 107.53 - - 74.98 27.74 4.81 0 100 | 313 | A | V
2388.96 63.13 |[-10.87 74 30.52 27.8 4.81 0 325 | 126 | P H
2389.065 52.61 -1.39 54 20 27.8 4.81 0 325 | 126 | A | H
* 2427 113.3 - - 80.7 27.74 4.86 0 325 | 126 | P H
802.11g
* 2427 106.98 - - 74.38 27.74 4.86 0 325 | 126 | A | H
CH 04
2384.13 64.8 -9.2 74 32.2 27.83 4.77 0 321 | 314 | P | V
2427MHz
2389.065 52.89 -1.11 54 20.28 27.8 4.81 0 321 | 314 | A | V
* 2427 113.51 - - 80.91 27.74 4.86 0 321 | 314 | P | V
* 2427 106.69 - - 74.09 27.74 4.86 0 321 | 314 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
Sporton International Inc. (ShenzZhen) Page Number : C4 of C22
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Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
2390 66.36 | -7.64 74 33.75 27.8 4.81 0 208 | 131 | P | H
2390 53.15 | -0.85 54 20.54 27.8 4.81 0 208 | 131 | A | H
* 2432 115.22 - - 82.62 | 27.74 | 4.86 0 298 | 131 | P | H
S02-119 * 2432 108.43 - - 75.83 | 27.74 | 4.86 0 2908 | 131 | A | H
2;3H2|\3|5—|z 2389.17 66.43 | -7.57 74 33.82 27.8 4.81 0 317 | 360 | P | V
2389.17 53.16 | -0.84 54 20.55 27.8 4.81 0 317 | 360 | A | V
* 2432 117.17 - - 8457 | 27.74 | 4.86 0 317 | 360 | P | V
* 2432 110.23 - - 77.63 | 27.74 | 4.86 0 317 | 360 | A | V
2363.48 61.49 |-12.51 74 28.87 | 27.85 | 4.77 0 223 | 311 | P | H
2388.54 52.91 | -1.09 54 20.3 27.8 4.81 0 223 | 311 | A | H
* 2437 113.68 - - 81.11 27.71 4.86 0 223 | 311 P H
* 2437 107.61 - - 75.04 | 27.71 | 4.86 0 223 | 311 | A | H
2488.17 61.6 -12.4 74 29.05 | 27.63 | 4.92 0 223 | 311 | P | H
S02-119 2487.89 53.33 | -0.67 54 20.78 | 27.63 | 4.92 0 223 | 311 | A | H
2;:3H7|\36Hz 2389.66 61.9 -12.1 74 29.29 27.8 4.81 0 242 | 121 | P | V
2385.88 53.78 | -0.22 54 21.17 27.8 4.81 0 242 | 121 | A | V
* 2437 115.47 - - 82.9 27.71 | 4.86 0 242 | 121 | P | V
* 2437 109.32 - - 76.75 27.71 4.86 0 242 | 121 | A | V
2485.79 62.48 |-11.52 74 29.9 27.66 | 4.92 0 242 | 121 | P | V
2485.93 53.74 | -0.26 54 2116 | 27.66 | 4.92 0 242 | 121 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
* 2442 113.13 - - 80.56 | 27.71 | 4.86 0 100 | 126 | P | H
* 2442 105.3 - - 72.73 | 27.71 | 4.86 0 100 | 126 | A | H
2483.8 61.13 |-12.87 74 2855 | 27.66 | 4.92 0 100 | 126 | P | H
S02-119 2497.88 51.58 | -2.42 54 19.03 | 27.63 | 4.92 0 100 | 126 | A | H
ZAZHZI\ZLZ * 2442 113.88 - - 8131 | 27.71 | 4.86 0 115 | 335 | P | V
* 2442 106.19 - - 73.62 | 27.71 | 4.86 0 115 | 335 | A | V
2483.84 64.79 | -9.21 74 32.21 | 27.66 | 4.92 0 115 | 335 | P | V
2483.96 53.62 | -0.38 54 21.04 | 27.66 | 4.92 0 115 | 335 | A | V
* 2447 108.46 - - 75.89 | 27.71 | 4.86 0 100 | 127 | P | H
* 2447 102.33 - - 69.76 | 27.71 | 4.86 0 100 | 127 | A | H
2486.12 62.48 |-11.52 74 29.9 27.66 | 4.92 0 100 | 127 | P | H
s02.419 2486.2 51.33 | -2.67 54 18.75 | 27.66 | 4.92 0 100 | 127 | A | H
Z:;H?I\jSHZ * 2447 114.41 - - 81.84 27.71 4.86 0 112 | 336 P \%
* 2447 107.3 - - 74.73 | 27.71 | 4.86 0 112 | 336 | A | V
2483.5 66.98 | -7.02 74 34.4 27.66 | 4.92 0 112 | 336 | P | V
2486.88 53.9 -0.1 54 2132 | 27.66 | 4.92 0 112 | 336 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
* 2452 110.53 - - 77.96 27.71 4.86 0 100 | 126 P H
* 2452 104.63 - - 72.06 | 27.71 | 4.86 0 100 | 126 | A | H
2483.5 61.33 |-12.67 74 28.75 | 27.66 | 4.92 0 100 | 126 | P | H
S02-119 2483.52 51.81 |-2.19 54 19.23 | 27.66 | 4.92 0 100 | 126 | A | H
Z::SHZI\ZQHZ * 2452 113.04 - - 80.47 | 27.71 | 4.86 0 111 | 334 | P | V
* 2452 106.88 - - 74.31 27.71 4.86 0 111 | 334 | A | V
2484 .4 65.92 | -8.08 74 33.34 | 27.66 | 4.92 0 111 | 334 | P | V
2483.5 53.8 -0.2 54 2122 | 27.66 | 4.92 0 111 | 334 | A | V
* 2457 110.19 - - 77.64 | 27.69 | 4.86 0 292 | 125 | P | H
* 2457 103.62 - - 71.07 | 27.69 | 4.86 0 285 | 125 | A | H
2483.56 64.15 -9.85 74 31.57 27.66 4.92 0 285 | 125 P H
s02.419 2483.64 50.93 | -3.07 54 18.35 | 27.66 | 4.92 0 285 | 125 | A | H
2::5H7I\;OHZ * 2457 112.9 - - 80.35 | 27.69 | 4.86 0 326 0 P |V
* 2457 106.61 - - 74.06 | 27.69 | 4.86 0 326 0 AV
2484.8 64.83 | -9.17 74 32.25 | 27.66 | 4.92 0 326 0 P |V
2487.4 53.06 |-0.94 54 2048 | 27.66 | 4.92 0 326 0 AV
* 2462 107.23 - - 74.68 | 27.69 | 4.86 0 303 | 126 | P | H
* 2462 100.9 - - 68.35 | 27.69 | 4.86 0 303 | 126 | A | H
2485.52 62.61 |-11.39 74 30.03 | 27.66 | 4.92 0 303 | 126 | P | H
s02-119 2483.52 51.87 | -2.13 54 19.87 | 27.08 | 4.92 0 303 | 126 | A | H
Z:;ZI\lez * 2462 112.64 - - 80.09 | 27.69 | 4.86 0 144 | 322 | P | V
* 2462 106.07 - - 7352 | 27.69 | 4.86 0 144 | 322 | A | V
2484.76 61.94 |-12.06 74 29.36 | 27.66 | 4.92 0 144 | 322 | P | V
2484 .4 53.14 | -0.86 54 2114 | 27.08 | 4.92 0 144 | 322 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
3618 50.69 |[-23.31 74 63.52 | 34.85 6.19 | 53.87 - - P H
802.11
J 4824 44.04 |-29.96 74 5453 | 34.67 7.75 | 52.91 - - P H
CHO1
3618 4596 |-28.04 74 58.79 | 34.85 6.19 | 53.87 - - P |V
2412MHz
4824 44.37 |-29.63 74 54.86 | 34.67 7.75 | 52.91 - - P |V
3655 48.93 |-25.07 74 61.85 | 34.84 6.18 | 53.94 - - P H
4874 43.36 |-30.64 74 53.79 | 34.65 7.76 | 52.84 - - P H
802.11
g 7311 4478 |-29.22 74 5354 | 3641 8.95 | 54.12 - - P H
CH 06
3655 4596 |-28.04 74 58.88 | 34.84 6.18 | 53.94 - - P |V
2437MHz
4874 44.5 -29.5 74 54.93 | 34.65 7.76 | 52.84 - - P |V
7311 45.27 |-28.73 74 54.03 | 36.41 8.95 | 54.12 - - P |V
4924 45.09 |-28.91 74 55.44 | 34.63 7.8 52.78 - - P H
802.11
g 7386 4557 |-28.43 74 53.95 | 36.49 9.2 54.07 - - P H
CH 11
4924 43.62 |-30.38 74 53.97 | 34.63 7.8 52.78 - - P |V
2462MHz
7386 44.4 -29.6 74 52.78 | 36.49 9.2 54.07 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
2388.855 64.65 | -9.35 74 32.04 27.8 4.81 0 291 | 137 | P | H
2389.695 51.25 | -2.75 54 19.46 | 26.98 | 4.81 0 291 | 137 | A | H
802.11ax | * 2412 112.19 - - 79.61 | 27.77 | 4.81 0 291 | 137 | P | H
HE20 Full | * 2412 102 - - 69.42 | 27.77 | 481 0 291 | 137 | A | H
CHO1 2389.59 68.03 | -5.97 74 35.42 27.8 4.81 0 191 | 323 | P | V
2412MHz 2388.645 52.93 | -1.07 54 2114 | 26.98 | 4.81 0 191 | 323 | A | V
* 2412 114.34 - - 81.76 27.77 481 0 191 | 323 P \%
* 2412 105.34 - - 72.76 | 27.77 | 4.81 0 191 | 323 | A | V
2388.225 60.57 |-13.43 74 27.96 27.8 4.81 0 100 | 123 | P | H
2390 51.82 | -2.18 54 19.21 27.8 4.81 0 100 | 123 | A | H
802.11ax | * 2417 110.8 - - 78.22 | 27.77 | 4.81 0 100 | 123 | P | H
HE20Full | * 2417 101.66 - - 69.08 27.77 4.81 0 100 | 123 | A H
CHO02 2388.015 65.27 | -8.73 74 32.66 27.8 4.81 0 113 | 314 | P | V
2417MHz 2388.225 53.98 | -0.02 54 21.37 27.8 4.81 0 113 | 314 | A | V
* 2417 112.99 - - 80.41 | 27.77 | 4.81 0 113 | 314 | P | V
* 2417 104.37 - - 7179 | 2777 | 481 0 113 | 314 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
2389.59 60.03 |-13.97 74 27.42 27.8 4.81 0 100 | 123 | P | H
2390 51.64 | -2.36 54 19.03 27.8 4.81 0 100 | 123 | A | H
802.11ax | * 2422 110.8 - - 78.25 | 27.74 | 4381 0 100 | 123 | P | H
HE20 Full | * 2422 102.37 - - 69.82 | 27.74 | 4381 0 100 | 123 | A | H
CHO03 2388.225 66.44 | -7.56 74 33.83 27.8 4.81 0 137 | 313 | P | V
2422MHz 2390 53.98 | -0.02 54 21.37 27.8 4.81 0 137 | 313 | A | V
* 2422 113.29 - - 80.74 | 27.74 | 481 0 137 | 313 | P | V
* 2422 105.2 - - 72.65 | 27.74 | 481 0 137 | 313 | A | V
2388.015 60.48 |-13.52 74 27.87 27.8 481 0 100 | 217 | P | H
2389.065 50.99 | -3.01 54 18.38 27.8 4.81 0 100 | 217 | A | H
802.11ax * 2427 109.31 - - 76.71 27.74 4.86 0 100 | 217 P H
HE20 Full | * 2427 101.43 - - 68.83 | 27.74 | 4.86 0 100 | 217 | A | H
CHO4 2389.065 66.13 | -7.87 74 33.52 27.8 481 0 107 | 72 P |V
2427MHz 2389.695 53.74 | -0.26 54 21.13 27.8 481 0 107 | 72 AV
* 2427 113.85 - - 81.25 | 27.74 | 4.86 0 107 | 72 P |V
* 2427 106.27 - - 73.67 | 27.74 | 4.86 0 107 | 72 AV
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
Sporton International Inc. (ShenzZhen) Page Number : C10 of C22

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranis. FCC RF Test Report

Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
2374.575 59.69 |[-14.31 74 27.09 27.83 4.77 0 100 | 220 P H
2376.15 50.8 -3.2 54 18.2 27.83 | 4.77 0 100 | 220 | A | H
802.11ax | * 2432 107.35 - - 7475 | 27.74 | 4.86 0 100 | 220 | P | H
HE20 Full | * 2432 99.58 - - 66.98 | 27.74 | 4.86 0 100 | 220 | A | H
CH 05 2389.485 63.92 |-10.08 74 31.31 27.8 4.81 0 114 | 45 P |V
2432MHz 2388.96 53.36 -0.64 54 20.75 27.8 481 0 114 45 AV
* 2432 114.88 - - 82.28 | 27.74 | 4.86 0 114 | 45 P |V
* 2432 107.33 - - 7473 | 27.74 | 4.86 0 114 | 45 AV
2380.42 61.44 |-12.56 74 28.84 | 27.83 | 4.77 0 226 | 312 | P | H
2383.36 52.78 | -1.22 54 20.18 | 27.83 | 4.77 0 226 | 312 | A | H
* 2437 114.89 - - 82.32 | 27.71 | 4.86 0 226 | 312 | P | H
* 2437 105.8 - - 73.23 | 27.71 | 4.86 0 226 | 312 | A | H
802.11ax 2492.02 61.35 |-12.65 74 28.8 27.63 | 4.92 0 226 | 312 | P | H
HE20 Full 2485.86 52.39 | -1.61 54 19.81 | 27.66 | 4.92 0 226 | 312 | A | H
CH 06 2358.86 61.87 |-12.13 74 29.25 | 27.85 | 4.77 0 229 | 127 | P | V
2437MHz 2380.56 53.25 | -0.75 54 20.65 | 27.83 | 4.77 0 229 | 127 | A | V
* 2437 117.59 - - 85.02 | 27.71 | 4.86 0 229 | 127 | P | V
* 2437 108.71 - - 76.14 27.71 4.86 0 229 | 127 | A | V
2486.21 62.53 |-11.47 74 29.95 | 27.66 | 4.92 0 229 | 127 | P | V
2484.95 53.68 | -0.32 54 21.1 27.66 | 4.92 0 229 | 127 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
* 2442 112.9 - - 80.33 | 27.71 | 4.86 0 317 | 309 | P | H
* 2442 104.97 - - 72.4 27.71 | 4.86 0 317 | 309 | A | H
802.11ax 2489.2 62.56 |-11.44 74 30.01 | 27.63 | 4.92 0 317 | 309 | P | H
HE20 Full 2495 53 -1 54 2045 | 27.63 | 4.92 0 317 | 309 | A | H
CH 07 * 2442 115.27 - - 82.7 27.71 | 4.86 0 252 | 124 | P | V
2442MHz | * 2442 106.61 - - 74.04 27.71 4.86 0 252 | 124 | A | V
2486.2 63.34 |-10.66 74 30.76 | 27.66 | 4.92 0 252 | 124 | P | V
2489.64 53.93 | -0.07 54 21.38 | 27.63 | 4.92 0 252 | 124 | A | V
* 2447 111.34 - - 78.77 | 27.71 | 4.86 0 319 | 311 | P | H
* 2447 103.28 - - 70.71 | 27.71 | 4.86 0 319 | 311 | A | H
802.11ax 2487.32 62.17 |-11.83 74 2959 | 27.66 | 4.92 0 318 | 309 | P | H
HE20 Full 2494.44 5249 |-151 54 19.94 | 27.63 | 4.92 0 318 | 309 | A | H
CH 08 * 2447 115.32 - - 82.75 27.71 4.86 0 251 | 125 P \%
2447TMHz | * 2447 104.95 - - 72.38 | 27.71 | 4.86 0 251 | 125 | A | V
2485.8 62.1 -11.9 74 2952 | 27.66 | 4.92 0 251 | 125 | P | V
2485 53.93 | -0.07 54 2135 | 27.66 | 4.92 0 251 | 125 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
* 2452 110.92 - - 7835 | 27.71 | 4.86 0 320 | 311 | P | H
* 2452 103.35 - - 70.78 | 27.71 | 4.86 0 320 | 311 | A | H
802.11ax 2490.12 61.84 |-12.16 74 29.29 | 27.63 | 4.92 0 320 | 311 | P | H
HE20 Full 2486 52.97 | -1.03 54 20.39 | 27.66 | 4.92 0 320 | 311 | A | H
CH 09 * 2452 110.78 - - 78.21 | 27.71 | 4.86 0 252 | 123 | P | V
2452MHz | = 2452 103.4 - - 70.83 | 27.71 | 4.86 0 252 | 123 | A | V
2486.8 62.43 |-11.57 74 2985 | 27.66 | 4.92 0 252 | 123 | P | V
2485.44 53.88 | -0.12 54 21.3 27.66 | 4.92 0 252 | 123 | A | V
* 2457 110.89 - - 78.34 | 27.69 | 4.86 0 318 | 308 | P | H
* 2457 103.13 - - 70.58 | 27.69 | 4.86 0 318 | 308 | A | H
802.11ax 2484.36 64.16 | -9.84 74 3158 | 27.66 | 4.92 0 318 | 308 | P | H
HE20 Full 2483.88 53.22 | -0.78 54 20.64 | 27.66 | 4.92 0 318 | 308 | A | H
CH 10 * 2457 112.51 - - 79.96 | 27.69 | 4.86 0 100 | 93 P |V
2457MHz | = 2457 103.08 - - 70.53 | 27.69 | 4.86 0 100 | 93 AV
2486.48 65.24 | -8.76 74 32.66 | 27.66 | 4.92 0 100 | 93 P |V
2487.72 53.74 | -0.26 54 2119 | 27.63 | 4.92 0 100 | 93 AV
* 2462 107.34 - - 74.79 | 27.69 | 4.86 0 261 | 128 | P | H
* 2462 99.18 - - 66.63 | 27.69 | 4.86 0 261 | 128 | A | H
8802. 2483.64 65.69 | -8.31 74 33.11 | 27.66 | 4.92 0 261 | 128 | P | H
Hex 2484.6 51.98 | -2.02 54 19.98 | 27.08 | 4.92 0 261 | 128 | A | H
HE20 Full
cH 1L * 2462 111.4 - - 78.85 | 27.69 | 4.86 0 234 | 323 | P | V
2462MHz * 2462 102.76 - - 70.21 | 27.69 | 4.86 0 234 | 323 | A | V
2483.64 66.53 | -7.47 74 33.95 | 27.66 | 4.92 0 234 | 323 | P | V
2483.52 53.66 |-0.34 54 2166 | 27.08 | 4.92 0 234 | 323 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
802.11ax 3618 50.5 -23.5 74 63.33 | 34.85 6.19 | 53.87 - - P | H
HE20 Full 4824 43.67 |-30.33 74 54.16 | 34.67 7.75 | 5291 - - P | H

CHO1 3618 48.3 -25.7 74 61.13 | 34.85 6.19 | 53.87 - - P |V
2412MHz 4824 43.41 |-30.59 74 53.9 34.67 7.75 | 5291 - - P |V

3655 50.53 |-23.47 74 63.45 | 34.84 | 6.18 | 53.94 - - P | H

802.11ax 4874 43.25 |-30.75 74 53.68 34.65 7.76 | 52.84 - - P H
HE20 Full 7311 44,13 |-29.87 74 52.89 | 36.41 8.95 | 54.12 - - P | H

CH 06 3655 46.39 |-27.61 74 59.31 | 34.84 | 6.18 | 53.94 - - P |V
2437MHz 4874 4455 |-29.45 74 54.98 | 34.65 7.76 | 52.84 - - P |V

7311 4474 |-29.26 74 53.5 36.41 8.95 | 54.12 - - P |V

802.11ax 4924 4413 |-29.87 74 54.48 34.63 7.8 52.78 - - P H
HE20 Full 7386 45.09 |-28.91 74 53.47 | 36.49 9.2 54.07 - - P | H

CH11 4924 44,17 |-29.83 74 54.52 34.63 7.8 52.78 - - P \%
2462MHz 7386 45.04 |-28.96 74 53.42 | 36.49 9.2 54.07 - - P |V

1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
2385.6 60.43 |-13.57 74 27.82 27.8 4.81 0 290 | 131 | P | H
2387.42 51.16 | -2.84 54 19.37 | 26.98 | 4.81 0 290 | 131 | A | H
* 2422 107.83 - - 75.28 | 27.74 | 4.81 0 290 | 131 | P | H
* 2422 98.03 - - 65.48 | 27.74 | 4381 0 290 | 131 | A | H
802.11ax 2496.99 59.21 |-14.79 74 26.66 | 27.63 | 4.92 0 290 | 131 | P | H
HE40 Full 2489.92 50.23 | -3.77 54 18.21 27.1 4.92 0 290 | 131 | A | H
CHO03 2385.32 62.36 |-11.64 74 29.72 | 27.83 | 4381 0 197 | 323 | P | V
2422MHz 2388.96 53.05 | -0.95 54 21.26 | 26.98 | 4381 0 197 | 323 | A | V
* 2422 109.46 - - 76.91 | 27.74 | 481 0 197 | 323 | P | V
* 2422 101.43 - - 68.88 | 27.74 | 4381 0 197 | 323 | A | V
2492.02 60.38 |-13.62 74 2783 | 27.63 | 4.92 0 197 | 323 | P | V
2490.69 5119 |-2.81 54 19.17 27.1 492 0 197 | 323 | A | V
2389.38 61.07 |-12.93 74 28.46 27.8 4.81 0 294 | 313 | P | H
2375.94 5255 | -1.45 54 19.95 | 27.83 | 4.77 0 294 | 313 | A | H
* 2427 107.58 - - 7498 | 27.74 | 4.86 0 294 | 313 | P | H
* 2427 99.04 - - 66.44 | 27.74 | 4.86 0 294 | 313 | A | H
802.11ax 2490.13 61.72 |-12.28 74 29.17 | 27.63 | 4.92 0 294 | 313 | P | H
HE40 Full 2487.12 51.89 | -2.11 54 19.31 | 27.66 | 4.92 0 294 | 313 | A | H
CHO4 2349.34 62.41 |-11.59 74 29.76 | 27.88 | 4.77 0 253 | 120 | P | V
2427MHz 2389.8 53.82 | -0.18 54 21.21 27.8 4.81 0 253 | 120 | A | V
* 2427 108.77 - - 76.17 | 27.74 | 4.86 0 253 | 120 | P | V
* 2427 100.6 - - 68 27.74 | 4.86 0 253 | 120 | A | V
2487.54 62.04 |-11.96 74 2949 | 27.63 | 4.92 0 253 | 120 | P | V
2484.67 52.66 |-1.34 54 20.08 | 27.66 | 4.92 0 253 | 120 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
2322.74 69.57 | -4.43 74 36.93 | 2791 | 4.73 0 263 | 313 | P | H
2385.18 52.75 | -1.25 54 20.11 | 27.83 | 4381 0 263 | 313 | A | H
* 2432 108.33 - - 75.73 | 27.74 | 4.86 0 263 | 313 | P | H
* 2432 99.19 - - 66.59 | 27.74 | 4.86 0 263 | 313 | A | H
802.11ax 2497.41 61.21 |-12.79 74 28.66 | 27.63 | 4.92 0 263 | 313 | P | H
HE40 Full 2483.62 52.4 -1.6 54 19.82 | 27.66 | 4.92 0 263 | 313 | A | H
CH 05 2383.5 62.1 -11.9 74 29.5 27.83 | 4.77 0 246 | 124 | P | V
2432MHz 2387.84 53.71 | -0.29 54 21.1 27.8 4.81 0 246 | 124 | A | V
* 2432 109.2 - - 76.6 27.74 | 4.86 0 246 | 124 | P | V
* 2432 100.92 - - 68.32 | 27.74 | 4.86 0 246 | 124 | A | V
2485.16 61.98 |-12.02 74 29.4 27.66 | 4.92 0 246 | 124 | P | V
2488.17 53 -1 54 2045 | 27.63 | 4.92 0 246 | 124 | A | V
2372.02 62.23 |-11.77 74 29.63 | 27.83 | 4.77 0 287 | 307 | P | H
2386.86 52.38 | -1.62 54 19.77 27.8 4.81 0 287 | 307 | A | H
* 2437 108.01 - - 75.44 | 27.71 | 4.86 0 287 | 307 | P | H
* 2437 99.15 - - 66.58 | 27.71 | 4.86 0 287 | 307 | A | H
802.11ax 2484.46 61.95 |-12.05 74 29.37 | 27.66 | 4.92 0 287 | 307 | P | H
HE40 Full 2490.13 52.31 | -1.69 54 19.76 | 27.63 | 4.92 0 287 | 307 | A | H
CH 06 2375.8 62.08 |-11.92 74 2948 | 27.83 | 4.77 0 241 | 125 | P | V
2437MHz 2389.8 53.18 | -0.82 54 20.57 27.8 4.81 0 241 | 125 | A | V
* 2437 110.44 - - 77.87 | 27.71 | 4.86 0 241 | 125 | P | V
* 2437 101.42 - - 68.85 | 27.71 | 4.86 0 241 | 125 | A | V
2484.53 63.37 |-10.63 74 30.79 | 27.66 | 4.92 0 241 | 125 | P | V
2484.88 53.75 | -0.25 54 2117 | 27.66 | 4.92 0 241 | 125 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
23415 60.59 |-13.41 74 2798 | 27.88 | 4.73 0 223 | 310 | P | H
2388.96 52.28 | -1.72 54 19.67 27.8 4.81 0 223 | 310 | A | H
* 2442 106.37 - - 73.8 27.71 | 4.86 0 223 | 310 | P | H
* 2442 98.33 - - 65.76 | 27.71 | 4.86 0 223 | 310 | A | H
802.11ax 2485.65 62.69 |-11.31 74 30.11 | 27.66 | 4.92 0 223 | 310 | P | H
HE40 Full 2485.93 52.75 | -1.25 54 20.17 | 27.66 | 4.92 0 223 | 310 | A | H
CHO7 2373.84 62.28 |-11.72 74 29.68 | 27.83 | 4.77 0 252 | 122 | P | V
2442MHz 2347.66 52.71 | -1.29 54 20.06 | 27.88 | 4.77 0 252 | 122 | A | V
* 2442 108.85 - - 76.28 | 27.71 | 4.86 0 252 | 122 | P | V
* 2442 100.02 - - 67.45 | 27.71 | 4.86 0 252 | 122 | A | V
2487.68 62.54 |-11.46 74 29.99 | 27.63 | 4.92 0 252 | 122 | P | V
2485.09 53.69 | -0.31 54 21.11 | 27.66 | 4.92 0 252 | 122 | A | V
2375.94 61.38 |-12.62 74 28.78 | 27.83 | 4.77 0 228 | 310 | P | H
2356.9 5219 |-1.81 54 19.57 | 27.85 | 4.77 0 228 | 310 | A | H
* 2447 105.51 - - 7294 | 2771 | 4.86 0 228 | 310 | P | H
* 2447 97.47 - - 64.9 27.71 | 4.86 0 228 | 310 | A | H
802.11ax 2489.99 61.41 |-12.59 74 28.86 | 27.63 | 4.92 0 228 | 310 | P | H
HE40 Full 2483.5 53.43 | -0.57 54 20.85 | 27.66 | 4.92 0 228 | 310 | A | H
CHO08 2364.88 61.02 |-12.98 74 28.4 2785 | 4.77 0 251 | 123 | P | V
2447MHz 2385.74 52.44 | -1.56 54 19.83 27.8 4.81 0 251 | 123 | A | V
* 2447 107.32 - - 74.75 | 27.71 | 4.86 0 251 | 123 | P | V
* 2447 99.45 - - 66.88 | 27.71 | 4.86 0 251 | 123 | A | V
2484.46 62.6 -11.4 74 30.02 | 27.66 | 4.92 0 251 | 123 | P | V
2484.04 53.67 | -0.33 54 21.09 | 27.66 | 4.92 0 251 | 123 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
2359 60.19 |-13.81 74 27.57 27.85 4.77 0 290 | 131 P H
2377.2 50.08 | -3.92 54 18.35 | 26.96 | 4.77 0 290 | 131 | A | H
* 2452 105.93 - - 73.36 | 27.71 | 4.86 0 290 | 131 | P | H
* 2452 96.39 - - 63.82 | 27.71 | 4.86 0 290 | 131 | A | H
802.11ax 2491.67 61.46 |-12.54 74 2891 | 27.63 | 4.92 0 290 | 131 | P | H
HE40 Full 2485.16 52.11 | -1.89 54 20.11 | 27.08 | 4.92 0 290 | 131 | A | H
CH 09 2352.14 59.82 |-14.18 74 27.2 2785 | 4.77 0 233 | 319 | P | V
2452MHz 2387.56 50.43 | -3.57 54 18.64 | 26.98 | 4.81 0 233 | 319 | A | V
* 2452 107.69 - - 75.12 | 27.71 | 4.86 0 233 | 319 | P | V
* 2452 99.05 - - 66.48 | 27.71 | 4.86 0 233 | 319 | A | V
2486.56 62.81 |-11.19 74 30.23 | 27.66 | 4.92 0 233 | 319 | P | V
2486.77 53.76 | -0.24 54 21.76 | 27.08 | 4.92 0 233 | 319 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HNV)
3633 50.55 |-23.45 74 63.42 | 3485 | 6.18 53.9 - - P | H
802.11ax 4844 4455 |-29.45 74 56.02 | 34.66 | 7.76 | 52.89 - - P | H
HE40 Full 7266 45.37 |-28.63 74 5431 | 36.37 | 8.83 | 54.14 - - P | H
CH 03 3633 48.31 |-25.69 74 61.18 | 34.85 | 6.18 53.9 - - P |V
2422MHz 4844 43.69 |[-30.31 74 54.16 | 34.66 | 7.76 | 52.89 - - P |V
7266 4471 |-29.29 74 53.65 36.37 8.83 | 54.14 - - P |V
3655 50.46 |-23.54 74 63.38 | 3484 | 6.18 | 53.94 - - P | H
802.11ax 4874 42.16 |-31.84 74 5259 | 34.65 | 7.76 | 52.84 - - P | H
HE40 Full 7311 44.62 |-29.38 74 53.38 | 36.41 | 8.95 | 54.12 - - P | H
CH 06 3655 4553 |-28.47 74 58.45 | 3484 | 6.18 | 53.94 - - P |V
2437MHz 4874 43.63 |-30.37 74 54.06 | 34.65 | 7.76 | 52.84 - - P |V
7311 45.03 |-28.97 74 53.79 | 36.41 | 8.95 | 54.12 - - P |V
802.11ax 4904 43.99 |-30.01 74 54.37 34.64 7.78 52.8 - - P H
HE40 Full 7356 44.89 |-29.11 74 53.44 | 36.46 | 9.08 | 54.09 - - P | H
CH 09 4904 4452 |-29.48 74 54.9 3464 | 7.78 52.8 - - P |V
2452MHz 7356 45.74 |-28.26 74 5429 | 36.46 | 9.08 | 54.09 - - P |V
1. No other spurious found.
Remark _ I
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
30 30.47 | -9.53 40 46.4 17.56 1.21 34.7 - - P | H
172.59 29.64 |-13.86| 43.5 4426 | 17.63 2.45 34.7 - - P | H
230.79 34.53 |-11.47 46 49.36 | 16.96 291 34.7 - - P | H
257.95 37.95 | -8.05 46 51.78 | 17.81 3.04 | 34.68 - - P | H
2.4GHz 322.94 40.06 | -5.94 46 51.71 | 19.63 3.32 34.6 - - P | H
802.11ax 413.15 29.35 |-16.65 46 38.73 | 21.77 3.35 34.5 - - P | H
HE40 30 27.14 |-12.86 40 43.07 | 17.56 1.21 34.7 - - P |V
LF 66.86 26.31 |-13.69 40 41.72 17.6 1.82 | 34.83 - - P |V
172.59 3142 |-12.08| 435 46.04 | 17.63 2.45 34.7 - - P |V
258.92 32.62 |-13.38 46 46.41 | 17.84 | 3.05 | 34.68 - - P |V
325.85 3142 |-14.58 46 43 19.69 3.33 34.6 - - P |V
44419 31.06 |-14.94 46 39.51 22.6 3.45 345 - - p |V
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Note symbol
-L | Low channel location
-R | High channel location
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO8 2447MHz
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Report No. : FR2D1901A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO8 2447MHz
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FCC RF Test Report

Report No. : FR2D1901A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO9 2452MHz

1+2
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Fundamental

6M Powersetting 83

6M Powersetting 86

oat 19 vat: 17
o) oate 20230201 o, bate 20230203
1229 1229
1050 1059
a7 o
Vi pes s 74 peac 74
70 T 709 J
CTE O A s U VU NN S o]
525 529
350 350
s Ez
= eee. 2wre. = 7902 70 000 a0, 200 7200, 00, 3000
Hroquency o Freauency ()
ste oacrozsz ste aacroz sz
Condion * PEAK_BE. 74 3m 1200-1365 VERTICAL Condion  PEAK_ 74 3m 912001355 VERTICAL
REW- 1000 000KHz VB 3000 000Kz REW. 1000 000KI iz VO 3000 000KHz
Prject 21901 Prject 21901
Wods Ho.1 CH_08 Vode 0.1 CH_09
Peak Sampie # Sampie »
Piane Koith Accessory Plane Xouith Accessory
M Powerseting 63 M Powsrseting 65
Datw 20 oot 18
J aBvm) Date 20230201 . et 20230203
1225 129
1050 105
- MMW o
I
w2l o » e 54
e ==
350 250
s e
450 2ee: LN 2402 %0 000 a0 oo, 2200, 00, 5000
Tequency Frequency (MHz)
03cH03.57
Ste aacHo3 sz
Condion VG, BE &4 3m 91200-1355 VERTICAL
A san o o Constn A0 24 5 VERTCAL
Project 2pts0t Pt o
tode HaT o0 Vode o1 CH_09
ample Sample #
AVg . Pane Kuith Accessory Semp |

Sporton International Inc. (ShenzZhen)

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: D25 of D94



saronis.  FCC RF Test Report Report No. : FR2D1901A

oatz 15 oata 13
e ovm) Date:2023.0201 1 eBuvm) Date: 20230203
122 122
1054
a1 ars
peAK 8 74 pear 14
nd Mis -
b VRO N SN sl | Dottt
sz 524 et
354 350
ez 12
00 Py 776, 2481 P 750 o0 0. 00 7200, 00, )
reauency (ki) Freauency (W)
sie 03CHI-SZ Sie a3cHo-s2
Condion - PEAK_BE. 74 3m 91200-1355 HORZONTAL Condiion - PEAK_74 3m 9120D-1355 HORZONTAL
RBW.T000.000KHz VBW.3000.000KHz REW.T000.000KHz VBW.3000 000K
Puject 201501 Prject Pt
Wods 1g.TX_CH_10 Mode g CH 10
Peak Sampie # Sampie »
Plane Xuith Accessory Plane Xouith Accessary
oM Powerseting 85 oM Powsrseting 85
ootz 15 Data 14
e amuvim) Date: 2023.0203 1 gBuvim) bate: 2023.0203
1224 1224
o 1054
s \\ ars
700) \/‘ o0
—~— A6 54
Al g st X
524 S | S - — B e R e v |
35.0| »Y
14 12
- s e S it = ot o0, 500 7200 2600, 3500
% cency i, requency ()
Ste o3cHo3S2
sie 03CHI-S2
Condtin AV &4 3m 9120D-1365 HORZONTAL
Condion - AVG,_BE_54 3m 9120D-1355 HORZONTAL x
RBW-1000.000KHz VBW:10.000KHz RBW:1000.000kHz VBW:10.000KHz
Puject 201501 Project 1901
Wod 19 TX_CH_10 Mode g X CH 10
Av Sample 2o Sample
g. s < Plane Xeith Accessary
with Accessory
e &M Powrseting

Sporton International Inc. (ShenzZhen) Page Number : D26 of D94
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D1901A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

1+2
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Fundamental

6M Powersetting 6
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Fundamental
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el (dBuVim) Date: 20230113 1 (@Buvim) Date: 20230143
1225 1225
mﬁo"‘\ww\/\ 1050

75| a75)
PEAK_BE 74 PEAK 74
70,0 MMM 700

N s o s el nsmriaung I |
525 524
359 354
s ez
0 768 a7 s oy 750 o0 00, Ty 7200 7500 )
requency (i) reauency ()
sie 03CHI3SZ Ste o3cHo-S2
Condion - PEAK_BE 74 3m 9120D-1355 HORZONTAL Condion - PEAK_74 3m 91200-1365 HORZONTAL
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Peak Samgie # Sampie ”
Plane Xouith Accessory Plane Xuith Accessory
6M Poverseting 75 6M Powerseting 75
Data 16 oat: 14
i aBuvm) Date: 20230113 2 Bavim) Date: 20230113
1225 122
1050 1050
o
704
A st
B e e r— s
359 354
173 ez
0 768 27 oy 7500 o0 00, 00, 7200 7500 000
roquency (i) roauency ()
ste o3cHI3S2 Ste o3cHu3S2
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO3 2422MHz
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